
P O I N T H O P E
C O M P R E H E N S I V E P L A N

ADOPTED BY THE NSB ASSEMBLY ON MAY 2, 2017

2 0 1 7  – 2 0 3 7  



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page-ii 

 

 
Photo Credit:  
ASRC Energy Services.  2016.  Photo library. Point Hope Whaling Umiat.



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page-iii 

 

Point Hope 
Comprehensive Plan 

 
Adopted by the North Slope Borough on May 2, 2017 

 
 
 

North Slope Borough Assembly Ordinance # 75-06-68 
North Slope Borough Planning Commission Resolution # 2017-01 

Trilateral Ordinance # 2016-05 
City of Point Hope 
Native Village of Point Hope 
Tikigaq Corporation  
[...]
ground.  Water is pumped during the summer months, treated in the treatment plant and then stored in 
four tanks located within the community.  Tank T-4-1 is located adjacent to the water treatment plant and 
has a 3,800,000 gallon capacity.  Additional water storage is available with three other tanks located near 
the Tikigaq School.  The total capacity available for all tanks is 9,650,000 gallons. 
 
A pump is located at the end of the Kuukpuk Road in a metal connex that remains there during the 
pumping season.  A connector hose runs from the pump connex out to the pond edge.  Pumping typically 
starts around July 1st each year, or whenever the weather is warm enough to allow thawed conditions.  
                                                           
125 UMIAQ Design & Municipal Services.  2016.  Photo library. Fire Station.   
126 Lane, Elijah, North Slope Borough Tikigaq Village Fire Chief and Lloyd Kanayurak, Volunteer Fireman.  Personal 
Communication. Mar. 17 and 31, 2016; Apr. 1 and 4, 2016.   
127 Lane, Elijah, North Slope Borough Tikigaq Village Fire Chief.  Personal Communication. Apr. 1, 2016.   

Figure 13:  Fire Station125 



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page 64 

 

When pumping discontinues in the fall, the pipe is drained and left in place over the winter.  During the 
pumping off-season, the pump connex is relocated to the Public Works facility.   
 
Over the past few years, the water source has dwindled in size and appears to be receding.  Despite the 
projections of increased precipitation, the Arctic landscape is expected to become a 10 to 30 percent drier 
by the end of the century.128  In Point Hope, summer warming combined with decreased precipitation has 
caused tundra ponds to dry, impacting the quality of the water and the quantity of available water.129  
During the summers of 2007 and 2008, water operators measured reduced quality in the raw water from 
the source lake.130 Some Point Hope residents have expressed concern about the reliability and quality of 
the current water source and have suggested that another water source be investigated.   
 
The water system was expanded in 2012 to provide service to an additional 13 residences; it now serves 
233 homes, as shown in Map 13.131  Typical demand in Point Hope is 30.6 gallons per person per day.  
Table 8 summarizes the estimated usage rate utilizing the population forecast calculated in Chapter 4 of 
this plan.  As shown, the community of Point Hope will use almost 8,000,000 gallons per year, about 83 
percent of the total tanks’ capacity.  Even with the most aggressive growth rate of one percent, the 
demand for water can be easily met until 2035 when the usage rate would almost equal the storage 
capacity. 
 
Table 8:  Water Generation and Treatment Forecast for High Growth Rate 

Forecast Year  
(High Growth Rate, 1%) 

Population  
Daily Flow Usage  

(gallons/village/day) 
Proposed Usage per Year 

(gallons/year) 

2016 711 21,757 7,941,305 

2020 747 22,858 8,343,170 

2025 785 24,021 8,767,665 

2035 868 26,561 9,694,765 

 

                                                           
128 North Slope Borough. 2011. Point Hope Kuukpuk Road Extension Emergency Evacuation Reconnaissance Report. Prepared for 
the North Slope Borough by Hattenburg, Dilley and Linnell.  Dec. 2011.   
129 Ibid   
130 Alaska Native Tribal Health Consortium (ANTHC) Center for Climate and Health. 2010. Climate Change in Point Hope, Alaska: 
Strategies for Community Health.  Accessed Mar. 6, 2016.  
www.cidrap.umn.edu/sites/default/files/public/php/26952/Climate%20Change%20HIA%20Report_Point%20Hope_0.pdf. 
131  North Slope Borough. 2016. Point Hope Wastewater Treatment Plant Expansion Project Analysis Report. Prepared for the 
North Slope Borough by UMIAQ.  Jan. 29, 2016. 

http://www.cidrap.umn.edu/sites/default/files/public/php/26952/Climate%20Change%20HIA%20Report_Point%20Hope_0.pdf


POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page 65 

 

 Waste Water System   
The NSB owns and maintains the wastewater treatment plant and wastewater system in Point Hope.   
The sewer system was expanded in 2012 to provide service to an additional 13 residences; it now serves 
233 homes,132 depicted in Map 14.  The wastewater system includes connection boxes for each service, 
vacuum service laterals with electric heat trace, vacuum collection mains with hydronic (glycol) heat trace, 
and one vacuum collection station located at the wastewater treatment plant.  The connection box 
contains a wastewater sump and vacuum valve that periodically opens to discharge wastewater from the 
sump to the vacuum collection system.  Wastewater typically flows by gravity from each plumbing 
connection to the service connection box.  The sewage treatment plant and vacuum station are located 
on the south side of the town, on Milviksaagiaq Drive.   
 
Piping System.  The majority of the piping system is 4- inch size pipe and is a vacuum type system.  The 
sewer mains extend in north south directions along Umigragvik, Tuttu, Niqsagiaq, Aqvivik, Nanuq, and 
Sisuaq streets and the most eastern street, which is unnamed, providing service to 12 vacant lots.  The 
extension to these lots allows for future growth when homes are constructed.    
 
The vacuum collection main that extends along Niqsagiaq and Aqvivik streets repeatedly experiences low 
vacuum conditions and waterlogging of the main as wastewater backs up at collection boxes outside of 
homes or into residents’ houses.  Large school functions are suspected to capitalize the available vacuum 
pressure leading to waterlogging north of the school.  Additionally, the intersection of Tikigaq Avenue and 
Aqvivik Street has two 45-degree elbows in the collection main that increase the vacuum pressure losses 
and are problematic for system recovery from a waterlogging event.133 
 
Corrections to the system have been designed and will be repaired in 2017.  The existing collection main, 
which is a 4-inch diameter pipe, will be replaced with a 6-inch main. The change will decrease the vacuum 
pressure loss over the length of pipe and increase the recharge rate of the vacuum pressure.  The 
increased pipe size will also increase the design flow capacity of this collection main, which services the 
school and other public buildings.  After construction is complete, the overall flow will not change.  In 
addition, the new 6-inch main will be placed parallel to the 4-inch main, which will be abandoned in place 
with sections removed to connect laterals.  This means minimal adjustments are necessary to reconnect 
current lateral services.134 
 
Additional upgrades to the system will include replacement of the existing 45 degree elbows with 60 
degree elbows. The cleanouts for the main are buried below the road surface.  During this main 
replacement, the cleanout entrances will be moved to above grade and in the shoulder ditch area marked 

                                                           
132 North Slope Borough. 2016. Point Hope Wastewater Treatment Plant Expansion Project Analysis Report. Prepared for the 
North Slope Borough by UMIAQ.  Jan. 29, 2016. 
133 Ibid 
134 Ibid 



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page 66 

 

with a bollard.  The clean out entrances will be moved to the shoulder of the road for the main in 
discussion and protected with bollards.135 
 
The road in the project area is currently paved.  Upon completion of the sewer main replacement, the 
finished grade will be compacted and graded to meet the elevation of the pavement.  The pavement will 
then be replaced when the airport runway is repaved at a later time. In the North Slope Borough’s 2015 
Capital Improvement Program (CIP) 6 Year Plan, $4,000,000 is anticipated for sewer main line upgrades 
in 2017. 
 
Wastewater Treatment Plant. The Point Hope Waste Water Treatment Plant (WWTP) was 
commissioned for operation in 1999.  The WWTP is an extended aeration activated sludge package plant 
housed in a prefabricated metal building.  The design basis of the system, the treatment process, and 
physical components of the existing facility are described in this section. 

The plant utilizes an extended aeration wastewater treatment process with chlorine disinfection.  The 
treatment process is comprised of two secondary activated sludge package plants (treatment trains) 
working in parallel.  Each train has a flow capacity of 14,000 gallons per day (gpd), for a total plant capacity 
of 28,000 gpd.  Treated effluent is discharged to a drainfield, located behind the WWTP (Map 15).  Waste 
sludge is dewatered and then transported to the local landfill for final disposal.136

   

 
The treatment processes has several steps.  First, the plant influent is screened through a rotostrainer and 
then flow is split into the treatment trains.  Screened influent then flows into an aerated equalization 
basin, which has a capacity of about 6,200 gallons.  From the equalization basin, wastewater is pumped 
to an aeration basin (approximately 12,960 gallons) and then flows into a secondary clarifier 
(approximately 2,000 gallons).  From the secondary clarifier, effluent flows over a weir into a chlorine 
contact chamber (approximately 650 gallons).  Some of the required chlorine contact time occurs in 
effluent piping.  Following dechlorination process, effluent is then discharged to the drainfield. The 
treated effluent is discharged through a perforated pipe on grade in the summer when thawed and 
through an above grade pipe nozzle in the winter when the perforated pipe is frozen. 

137
 

The estimated wastewater usage per capita for Point Hope is 30.6 gallons per day (gpd) per person.   With 
a peak factor calculated at 1.6 times the average daily flow of wastewater usage equates to 35,156 gpd, 
which is over the wastewater plant capacity of 28,000 gpd.   But the daily average flows for the entire 
community are well below plant total capacity.  By 2035, the average daily flow is projected to be 26,561 
gpd, or about 94 percent of the existing WWTP capacity.  At these usage and growth rates, average daily 
flow would not exceed plant capacity for many years.   

                                                           
135 North Slope Borough. 2016. Point Hope Wastewater Treatment Plant Expansion Project Analysis Report. Prepared for the 
North Slope Borough by UMIAQ.  Jan. 29, 2016. 
136 Ibid 
137 Ibid 



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page 67 

 

 
Table 9:  Wastewater Generation and Treatment Forecast for High Growth Rate  

Forecast Year  
(High Growth Rate, 1%) 

Population  
Average Daily 

Flow (gpd) 

Daily Generation 
Peak Flow 1.6 

times (gpd) 

Treatment 
Plant Capacity 

2016 711 21,757 35,156 28,000 

2020 747 22,858 36,573 28,000 

2025 785 24,021 38,434 28,000 

2035 868 26,561 42,498 28,000 

 
Point Hope has experienced discharge permit violations in the past, most frequently for flow, five-day 
biological oxygen demand (BOD), total suspended solids (TSS), and fecal coliform levels.  Flow violations 
are most likely due to the difficulty in operating the current equalization (EQ) tank effectively and having 
inadequate EQ volume.  BOD, TSS, and fecal coliform violations appear to be related to operational 
difficulties with the secondary clarifier, recycle, wasting, and disinfection processes.138 
 
A Project Analysis Report (PAR) was completed in January 2016 that investigated the recent violations.  
Several upgrades that reduce the likelihood of permit violations by increasing capacity or improving 
operations were evaluated based on their benefits, limitations, and capital costs.  These potential 
improvements include demand reduction, various plant modifications, flow equalization, biofilm 
treatment process upgrades, and adding another 14,000 gpd package treatment unit.  If the 
recommended improvements were incorporated into the treatment system, it would simplify the 
operation of the plant, and provide a more consistent effluent quality to avoid future violations.  Based 
on the population growth anticipated, and with the current issues within the existing plant, recommended 
improvements outlined in the PAR for plant expansion should be considered.139  

                                                           
138 North Slope Borough. 2016. Point Hope Wastewater Treatment Plant Expansion Project Analysis Report. Prepared for the 
North Slope Borough by UMIAQ.  Jan. 29, 2016. 
139 Ibid 



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 
 

 
Point Hope Comprehensive Plan   Page 68 

 

 
This page is intentionally left blank



9/23/2016

0 1,000 2,000 3,000

Feet

166°30'0"W166°34'0"W 166°32'0"W166°36'0"W
68

°2
1'

0"
N

68
°2

1'
0"

N

68
°2

0'
30

"N

68
°2

0'
30

"N

68
°2

0'
0"

N

68
°2

0'
0"

N

Scale:

Map:

C H U K C H I  S E A

POINT HOPE, ALASKA
WATER SOURCE

I

For informational purposes only.
Umiaq makes no expressed or

implied warranties of merchantability
or fitness with regards to character
and function of this printed map. 

Not for navigation.

DISCLAIMER

Coordinate System:  NAD 83, ASP Zone 8

C H U K C H I  S E A

M A R R Y A T
I N L E T

POINT HOPE
CITY BOUNDARY

AIRPORT

I

MAP EXTENT

C H U K C H I  S E A

M A R R Y A T I N L E T

Road & Utility Right-Of-Way, per Barrow Plat 90-3,
Barrow Recording District

KUUKPUK ROAD

12

!

Qagiaq Lake
(Water Source)

!

Pump Connex

Point Hope Comprehensive Plan 

UMQ: PHO_COMP_PLAN_WATER_SOURCE_r00 

Page 69

POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 

Point Hope Comprehensive Plan Page 70 

This page is intentionally left blank



9/23/2016

¡

¡

¡

¡

¡

¡

¡

¡

¡

¡

¡

¡

¡

¡

¡

ITTIVYAAQ AVENUE

IP
IU

TA
A

Q
 S

TR
E

E
T

MANIGRAQ AVENUE

IP
P

IQ
 S

TR
E

E
T

IP
P

IQ
 S

TR
E

E
T

TU
TT

U
 S

TR
E

E
T

TU
TT

U
 S

TR
E

E
T

K
U

PA
A

Q
 S

TR
E

E
T

TA
S

IQ
 S

TR
E

E
T

QALGI    AVENUE

QALGI AVENUE

U
M

IG
R

A
G

V
IK

 S
TR

E
E

T

TIKIGAQ AVENUE

PINUPTAQ AVENUE

A
Q

V
IV

IK
 S

TR
E

E
T

A
IV

IK
 S

TR
E

E
T

N
A

N
U

Q
 S

TR
E

E
T

N
A

N
U

Q
 S

TR
E

E
T

N
A

N
U

Q
 S

TR
E

E
T

A
G

V
IQ

 S
TR

E
E

T
A

G
V

IQ
 S

TR
E

E
T

A
G

V
IQ

 S
TR

E
E

T

S
IS

U
A

Q
 S

TR
E

E
T

S
IS

U
A

Q
 S

TR
E

E
T

S
IS

U
A

Q
 S

TR
E

E
T

ITTIVYAAQ AVENUE

K
A

N
U

Q
 S

TR
E

E
T

K
A

N
U

Q
 S

TR
E

E
T

QALGI    AVENUE
QALGI AVENUE

SIKUTAGVIK DRIVE

N
IQ

S
A

G
IA

Q
 S

TR
E

E
T

N
AT

C
H

IQ
 S

TR
E

E
T

TIKIGAQ AVENUE

KIVANNAQ AVENUE
I

9/23/2016

C H U K C H I  S E A

C H U K C H I  S E A

M A R R Y A T
I N L E T

AIRPORT

I

POINT HOPE
CITY BOUNDARY

MAP EXTENT

STORAGE TANK CAPACITY
T-4-1 3,800,000 gal.
T-5-1 2,578,000 gal.
T-5-2 1,636,000 gal.
T-5-3 1,636,000 gal.

0 200 400 600

Feet

Scale:

Map:

POINT HOPE, ALASKA
WATER DISTRIBUTION

For informational purposes only.
Umiaq makes no expressed or

implied warranties of merchantability
or fitness with regards to character
and function of this printed map. 

Not for navigation.

DISCLAIMER

Coordinate System:  NAD 83, ASP Zone 8

13

!

Water
Treatment Plant

!

T-4-1

!

T-5-3

!

T-5-2
!

T-5-1

¡ Fire Hydrant

Parcels & Right-Of-Way

Water Main Loop 1

Water Main Loop 2

Point Hope Comprehensive Plan 

UMQ: PHO_COMP_PLAN_WATER_r00 

Page 71

POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 



POINT HOPE COMPREHENSIVE PLAN   2017 — 2037 

Point Hope Comprehensive Plan Page 72 

This page is intentionally left blank



9/23/2016

ITTIVYAAQ AVENUE

IP
IU

TA
A

Q
 S

TR
EE

T

MANIGRAQ AVENUE

IP
P

IQ
 S

TR
E

ET
IP

P
IQ

 S
TR

E
ET

TU
TT

U
 S

TR
E

ET
TU

TT
U

 S
TR

E
ET

KU
PA

A
Q

 S
TR

EE
T

TA
S

IQ
 S

TR
E

ET

QALGI   AVENUE

QALGI AVENUE

U
M

IG
R

AG
VI

K 
S

TR
EE

T

TIKIGAQ AVENUE

PINUPTAQ AVENUE

AQ
V

IV
IK

 S
TR

E
ET

AI
V

IK
 S

TR
E

ET

N
A

N
U

Q
 S
